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3%4%5(No. ) : CE/2018/13564 B #A(Date) : 2018/01/23 B #(Page): 1 of 4

AT Rk e PSR B A3t B AE 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

HARH T (Sample Submitted By) @ & 4wk A P38 (JUNG YI STEEL CO., LTD.)
# 5% % #%(Sample Description) o - HI4M12014

4 K (Sample Material) . 12114

4t JE Fi 7 (Supplier Company T R BAMARAL Y A M8 (JUNG YI STEEL CO., LTD.)

E3E(Tel) . 886-4-24914678

1% & (Fax) . 886-4-24914680

E-MAIL ¢ jungyi.steel@gmail. com

JR A 7 (Vendor) i ¥ BsE4e4kKX g4 (NIPPON STEEL & SUMITOMO METAL CORPORATION)
J. & B (Country of Origin) ;B A (TAIWAN)

#eb ek (Item/Lot No. ) : 2018-1Q-0115-1

Wt B #1(Sample Receiving Date) : 2018/01/16

SR 47 F (Testing Period) : 2018/01/16 TO 2018/01/23

R E K (Test Requested) : RFEF P IT » £#RoHSHE 4 2011/65/EU Annex [1:I3R4m ~ 44 -~ & ~ ~1%4%. (As
specified by client, with reference to RoHS Directive 2011/65/EU Annex II to
determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted sample(s).)

B3R ok (Test Method) : #H4MT—8 (Please refer to following pages).
R4 £ (Test Results) # %8 T—8 (Please refer to following pages).
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Unless otherwise stated the results shown in this test report refer only to the samplel(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /8t ifi b B BBl Seal s T 225t
t+886 (02)2299 3939 +886 (02)2299 3237  www.sgs.tw

Member of the SGS Group



RARE
Test Report

18 35 SRARAR AT A TR 8]
JUNG YI STEEL CO., LTD.
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LI Test Results

3R #8 4r (PART NAME)No. 1

ez (No. ) :

DALT DIST.,

CE/2018/13564

B #A(Date) : 2018/01/23

TAICHUNG CITY 41280, TAIWAN (R. 0. C.)

8K &4 (IRON-GRAY METAL)

A ¥ (Page): 2 of 4

O OO A

N ' &
%% B B AR % ’y;;’iif’” (Resit)
(Test Items) (Unit) (Method) (MDL) ]
4 / Cadmium (Cd) mg/kg [%41EC 62321-5 (2013), MR MEmo €| 2 n.d.
BT ek an]. / With reference
£ / Lead (Pb) mg/kg [to IEC 62321-5 (2013) and performed by 2 2780
ICP-AES.
& / Mercury (Hg) mg/kg |4#1EC 62321-4 (2013), MR MEfno-E 4 2 n. d.
BT a ek, / With reference
to IEC 62321-4 (2013) and performed by
ICP-AES.
~1% 4% / Hexavalent Chromium pg/cm?® | 2#I1EC 62321-7-1 (2015), AUV-VISt 0.10 n. d.
Cr(VI)(#2) 3. / With reference to IEC 62321-7-1
(2015) and performed by UV-VIS.

#3iE(Note)
1. mg/kg =
. n.d. = Not Detected (k#xidi)

. (#2) =

a. FNMessERAM0.13 pg/em?
concentration is greater than 0.13 ug/cm?.

ppm 5 0. 1wt% = 1000ppm

» Fon k&R

2
3. MDL = Method Detection Limit (75 i 18 iR 4% FRAE)
4

SHN

SA%k4%. / The sample is positive for Cr(VI) if the Cr(VI)
The sample coating is considered to contain Cr(VI).

b. EXMELERBN A GREDMN0. 10 ug/cn®) » 27 & B R4 <K, / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based

coating.

c. ENMMEEEANN 0.10 & 0.13 ug/cm? o »

and 0. 13 pg/cm?®
determination.
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e Ay

#4828 | Analytical flow chart of Heavy Metal

AT T )RR Bt B TR « (XMREERRF HR )
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

MR AH £ &3 / Technician : JR Wang
B3R A A ¢ 3RBLSL / Supervisor: Troy Chang

| W 4% - # 544 3 / Cutting ~ Preparation l

v

‘ AR F & / Sample Measurement |

i 4 Pb/4% Cd/sk Hg M4 Cr(vl)
R ok 4 A A T B AR S AT B 5K - y
Acid digestion with microwave / hotplate | Jk &4 / Non-metal | | &8 / Metal 1
+ ABS /PC/PVC | J 4634 % IOthers +
| i3 / Filtration | & ¥ #ok 31/ Boiling
water extraction
| R/ £ 150~160°CF 7
v v Dissolving by 3% 1L / Digesting
It icati t 150~160° P L
# % [ Solution | | it | Residue | 4 rasT'Ca“c’” = T o ¥ "gff ﬁtﬁ d
+ digestate through
. 60T #HETA AR ! filter
1) e Rk [ Alkali fusion ke / Separating to get
2) @& A% / HCl to dissolve Digesting at 60°C agueous phase v
bv ultrasonication AR GRS |
| Add diphenyl-
v v * carbazide for color
: . 2 23 . development
A8 SRR F 4R  ICP-AES | | 394 pH / pH adjustment | 7
* 2 UV-VIS - & a4k
Af &R E [ Add diphenyl- &b Ve 42 540 nm
carbazide for color development oy B / Measure
+ the absorbance at
540 nm by UV-VIS
L UV-VIS » 3 Bk &b 5% 4 540 nm
&L & / Measure the absorbance
at 540 nm by UV-VIS
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{0 O O

X BA Pk WHELT o A&ETAHRBRRAZARDL/H0. X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CE/2018/13564

&
e
(=]
wn
xx &4 B (End of Report) **
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